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ABSTRACT

This document provides the test procedure and test report used to fulfill the requirements of the
Network Approvals Group personnel and the product designers to 38GHZ CROSS-POL BASE
STATION during Network Approvals testing.

The test data contained in this report is evidence of compliance to specified Network standards
for the units described herein.
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AMD
ANSA
ANSI
ANT
BS
CTR
DBS

ETS
ETSI

FCC
EN

EUT
IBS

IC
IEC

ITU
ITU-R

ITU-T

LMDS
LT
NT

OTU

ORU

PSU

GLOSSARY
ATM Modulator Demodulator, ATM modem cards in 7390 base station.
Alcatel Networks SA (Alcatel France)
American National Standards Institute
ATM Network Termination, OC3/STM-1 interface card in 7390 base station
Base Station. The Centre office unit, it is the combination of DBS and RBS.
Common Technical Regulation

Digital Base Station. The indoor unit of 7390 base station, it is a combination of
chassis, TNT, ANT, AMD, IBS etc.

European Telecommunications Standard
European Telecommunications Standard Institute

Federal Communications Commission

European Standard
Equipment Under Test
Intermediate frequency Base Station, IF turner card in 7390 base station

Industry Canada (formerly DOC)

International Electrotechnical Commission
International Telecommunications Union

International Telecommunications Union, Radiocommunication standardization
sector

International Telecommunications Union, Telecommunication standardization
sector

Local multipoint Distribution System
Local Terminal. Windows NT based 7390 LMDS management software.

Network Terminal. It is the indoor customer unit, which provides wireline
connection to outside network.

Outdoor Transmitter Unit, It is the radio transmitter module of RBS in the 7390
base station.

Outdoor Receiver Unit, It is the radio receiver module of RBS in the 7390 base
station

Power Supply Unit. It is a DC to DC converter/distributor.

This document contains Confidential Information of Alcatel.
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PTS Problem Tracking System. A centralized problem tracking database
system used by Newbridge to manage the problems found in the field as
well as within Newbridge (Design, PI, AppEng, etc.).

RBS Radio Base Station. It is the radio transmit/receive portion of the 7390
base station. It consists of OTU and ORU in cross-pol solution.

RT Radio Terminal. The radio transceiver unit installed at customer side.

TNT TDM Network Termination, TDM T1/E1 interface card in 7390 base
station.

TS Terminal Station, ----the customer premise unit. It is the combination of
NT and RT.
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1 INTRODUCTION

1.1 Purpose

This document provides a test report on Network Approvals for 38GHZ CROSS-POL BASE
STATION (39.300~40.000/39.000~39.300 GHz) according to applicable technical requirements
in FCC part 101.

1.2 Scope

This document shall be used to demonstrate compliance for 38GHZ CROSS-POL BASE
STATION to the test requirements contained in applicable FCC standards. This report is to
show compliance for the 39.300 ~ 40.000 / 39.000 ~ 39.300 GHz band only.

1.3 Deviations from the Test Plan

None

This document contains Confidential Information of Alcatel.
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2 EQUIPMENT UNDER TEST (EUT)

2.1 Equipment Description

The Alcatel 7390 LMDS is a multiservice broadband wireless access solution. It connects Base
Station and Terminal Station via wireless links. And both sides connect to outside network via
wired link.

The system consists of TDM QPSK Downlinks and TDMA D-QPSK Uplinks.
The Base Station consists of DBS and RBS.

DBS is the indoor unit housing in a 19” shelf and contains the following main elements:
ANT cards:  Provides ATM connection to ATM switch and functions like a control centre.
TNT cards:  Provides TDM T1/E1 connection to switch.

AMD cards: ATM modem card.

IBS cards: Intermediate Frequency Tuner card. It connects to IF combiner/splitter complex,
which is used to interface to the OTU and ORU.

CPL cards:  Optical coupler card. Provides redundancy fiber connection for master and slave
ANT.

RBS is the outdoor radio Unit. It is made of OTU and ORU. They are located on pole mounts
such that each sector has dedicated transmitters and receivers. The OTU, ORU are mounted
directly onto their respective sector antennas.

The RBS is developed/provided by an OEM supplier. The OEM supplier for the RBS TX and
RX that has been tested and mentioned within this report is:

Telaxis Communication Corporation

20 Industrial Drive East

P.O. Box 109

South Deerfield Massachusetts 01373-0109, USA

2.2 EUT Configuration

The maximum configuration including 2 X ANT, 4 X TNT, 8 X AMD, 1 X CPL and 8 X IBS.

The number of AMD/IBS cards required depends on the number of users supported. Today’s
system configuration can handle up to 6 AMD/IBS with one OTU.

This document contains Confidential Information of Alcatel.
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Model Number Name and Description S/N EUT Software
3CCO9908AAAA DBS shelf CU001907833 N/A
3CC09743ADAA ANT card CU002309748 V2 B2 07
3CC09744ACAA T1 TNT card CU001808767 V2 B2 07
3CCO9915ABAA CPL card CU002301382 N/A
3CCI1656AAAA AMD card CU005203040 V2 B2 07
3CCI1656AAAA AMD card CU010701494 V2 B2 07
3CCI1656AAAA AMD card CU010701469 V2 B2 07
3CCI1656AAAA AMD card CU010701489 V2 B2 07
3CCI1656AAAA AMD card CuU010701492 V2 B2 07
3CCI1656AAAA AMD card CU010701507 V2 B2 07
3CCI1815AAAA IBS card CU010704480 N/A
3CCI1815AAAA IBS card CU010704491 N/A
3CCI1815AAAA IBS card CU010704485 N/A
3CCI1815AAAA IBS card CU010704487 N/A
3CCI1815AAAA IBS card CU011103600 N/A
3CC11815AAAA IBS card None N/A
1AFO1899AAAA PSU 00000989 N/A
1AFO1899AAAA PSU 00000961 N/A
3CCI0101AAAA Fan Unit CU002100780 N/A
PS6-A19 (9832) Combiner / Splitter None N/A
PS6-A19(9832) Combiner / Splitter None N/A
90-7163-01 38GHz ORU A002007464 N/A
90-7162-01 38GHz OTU B002216243 N/A
90-7162-01 38GHz OTU C011098044 N/A
2.3 EUT Accessories
Part Number Name Brief

Descriptions Quantit

y

N/A Bias Tee Feed DC in RBS |3
N/A IF cable SMA, 6 feet 15

This document contains Confidential Information of Alcatel.
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N/A 500hm load 2
N/A RJ45 cable 5 meter 1
N/A RS 422 cable Radio activation |1
control , 5 meters
N/A Waveguide to WR-28 to k type |1
coaxial adapter | coaxial
N/A Waveguide WR-28, 20 dB 1
attenuator
N/A RF cable V type connector |1
cable, up to
50GHz, 6 feet

This document contains Confidential Information of Alcatel.
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ALL CABLES

CONNECTED TO

DIFF TRS TX PORTS

k\ % A Combiner
\ \ 6:2
N\ :

IF CABLES
Splitter

2:6

2.4 EUT Setup

Bias Tee

ALCATEL DBS 7390

100Mhz ref.

ALL CABLE
conNECTED /[ [ ¥

TO DIFF. IBS
RXTPORTS i

-48Vdc Bias -Tee

Figure 1 7390 LMDS Cross-Pol BS setup ---- General
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2.6 EUT Data Path
[ ] Tx
| Combiner
M oTu
T
E
=]
M
A
L
B
U L |
5 L |
E
Rx
5 Splitter
ORU
Figure 2 7390 LMDS BS Data Path

2.6 EUT modifications

No changes required for compliance or to achieve compliance to FCC part 101.
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3 NETWORK COMPLIANCE SUMMARY
This report has been read and approved by the following departments responsible for its
implementation. All changes made to the EUT for compliance must be escalated via the PTS.

The EUT mentioned in this report meets the requirements of standards indicated below.

Basic Standard

Compliance

FCC Part 101,Subpart C Yes

Declaration of Compliance

“ This equipment has been tested in accordance with the requirements contained in the
appropriate Commission regulations. To the best of my knowledge, these tests were performed
using measurement procedures consistent with industry or Commission standards and
demonstrate that the equipment complies with the appropriate standards. . Each unit
manufactured, imported or marketed, as defined in the Commission’s regulations, will conform
to the sample(s) tested within the variations that can be expected due to quantity production and
testing on a statistical basis. I further certify that the necessary measurements were made by
Alcatel Canada Inc., 600 March Road, Kanata, Ontario, K2K2E6 and Nemko Canada Inc., 3325
River Road RR#5, Ottawa, Ontario, KIV 1H2 ”

Standard Measurement Type Method/ Limit Pass/Fail
Criteria
FCC Part 101 Output Power Section 2.1046 / Section 101.113 Pass
&
FCC Part 2 Spectrum Mask (Occupied | Section 2.1049 / Section 101.111(a)(2)(ii) | Pass
Bandwidth)
Radiated Spurious Section 2.1053 & 2.1057 / Section Pass
101.111(a)(2)(i1)
Conducted Spurious Section 2.1051 & 2.1057 / Section Pass
101.111(a)(2)(i1)
Frequency Stability Section 2.1055 / Section 101.107 Pass

Test Engineer:

Regulatory Compliance Requirements

Frank Li

Date:

Network / Wireless Approvals Specialist

July 24™. 2001

This document contains Confidential Information of Alcatel.
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Contact Address: 600 March Road

Kanata, Ontario, Canada, K2K 2E6

Reviewer: Vito Scaringi
Manager, Network and Regional Compliance Group

Date: July 24™. 2001

Contact Address: 600 March Road

Kanata, Ontario, Canada, K2K 2E6
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4 TEST DATA

Standards: FCC Part 101(10-1-98 Edition):  Fixed Microwave Services
Subpart C: Technical Standards

4.1 RF Output Power

Limit: + 55dBW (Maximum EIRP)
Measured Value: 22.6 dBm + 22 dBi = 14.6 dBW
Criteria: Pass

4.1.1 Test Procedure
The RF output power was adjusted to have each carrier set at approximately +17 dBm.

The OTU can support maximum 6 carriers or less with 28 or 14 MHz carrier bandwidth. Due to
the limitation of 50MHz of FCC’s authorized bandwidth at 38 GHz band, the test was performed
with 1 X 28 MHz and 3 X 14 MHz configurations to achieve the maximum power within
50MHz authorized bandwidth.

All power measurements were taken in normal operation (modulated).

Note: The maximum antenna gain is 22 dBi.

7390 shelf ;
S Combiner RBS TX Power
wi cards 6:2 || Bias 100MHz Meter
(Extra 1 output port -Tee ref.
terminated with 50-
ohm load)
Power Bias |— 100MHz
Supply -Tee ref.
—48Vdc RBS RX

Figure — 3 RF Power Output Test Setup
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(1)Calibrate power meter to the proper frequency of transmission.

(2) Enable RBS TX and add the appropriate attenuation at the antenna port to avoid damage to

the power meter.

(3) Measure output power at the low and high end of the band of operation of the RBS TX.
Measure the attenuator and compensate with an offset.

4.1.2 Test Condition
Temperature
Relative Humidity

Atmospheric Pressure

Test Location

Test Engineer

4.1.3 Test Equipment

Instrument

Power Meter

Power Sensor

4.1.4 Test Data

22°C

65 %

101 k Pa

Product Integrity Laboratory

Alcatel Canada Inc

600 March Road, Kanata, Ontario, K2K 2E6
Frank Li

Network / Wireless Approvals Specialist

Mfr./Model / S/N

HP EP4419B
Tool #: 8067

HP 8487A
Tool #: 10419

Calibration

Last: 2000/12/03
Due: 2001/12/03

Last: 2000/09/26
Due: 2001/09/26

Unit under Test Frequency Band (MHz) Maximum Power Level
RBS TX 22.6dBm(-7.4 dBW) maximum
Telaxis BaseStation 39300 to 40000 (3 X 14 MHz carriers)
Transmitter

17.5 dBm (-12.5 dBW) maximum
(1 X 28 MHz carrier)

This document contains Confidential Information of Alcatel.
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4.2 Spectrum Mask

Limit: See Mask Template in test data.
Measured Value: See Test Data
Criteria: Pass

4.2.1 Test Procedure

The measurements were done with 6 IBS cards inserted in the 7390 shelf and the 6:2 combiner.
Each carrier was adjusted at the RF output to approximately +17dBm, which gave a measured
total power at the antenna port of + 22 dBm with 3 carriers.

7390 shelf i
' Combiner RBS TX Sooctrum
with 6 IBS cards 6:2 | Bias P
100MHz Analyzer
(Extra 1 output port -Tee Ref.
terminated with 50-
ohm load)
Power Bias | | 100 MHz
Supply -Tee Ref.
—48Vdc RBS RX

[

Figure — 4 Spectrum Mask measurement setup

(1) Set the settings of a spectrum analyzer as follows:

Center frequency Set center frequency at the middle of channel or carrier to get
the best test result.

Sweeping time Automatic

Resolution bandwidth 1 MHz

Video bandwidth > 300 kHz (video averaging of display is allowed)

Y scale 10 dB/Div

This document contains Confidential Information of Alcatel.
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(1) Connect spectrum analyzer at the antenna port and record the spectrum shape. Perform
measurements at the edge of the frequency block with all carriers grouped side by side near
the higher end of the assigned band. Repeat measurements at the lower end of the assigned
band or to the lowest frequency the transmitter can operate at.

(2) Overlay the FCC mask and verify that it does not exceed the limits.

4.2.2 Test Condition

Temperature 22°C
Relative Humidity 65 %
Atmospheric Pressure 101 k Pa
Test Location Product Integrity Laboratory
Alcatel Canada Inc
600 March Road, Kanata, Ontario, K2K 2E6
Test Engineer Frank Li

Network / Wireless Approvals Specialist

4.2.3 Test Equipment

Instrument Mfr./Model / S/N Calibration
Spectrum Analyzer HP 8564E Last: 2000/08/24
Tool #9169 Due: 2001/08/24

4.2.4 Test Data

Transmission Frequency Range: 39,300 to 40,000 MHz.

The center frequency of 28 MHz carrier will be 14 MHz away from the edge of the authorized
frequency block, which is 50 MHz at 38MHz band.

For 14 MHz carrier, the center frequency of carrier will be 7 MHz away from the edge of the
authorized frequency block. And in the multicarriers configuration, carriers will be grouped one
by one with 14MHz spacing between centre frequencies.

This document contains Confidential Information of Alcatel.
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To demonstrate the system performance meets the technical standard requirement, by engineering
judgement, test is performed with the maximum configuration (1 X 28 MHz, 1 X 14 MHz and 3
X 14 MHz) to provide the worst possible test result.

And test is performed separately at three different SOMHz authorized blocks, which locate at
lower end, middle, and upper end of the designed band 39,300 to 40,000 MHz.

See Appendix A for test plots.
Note:

The insertion loss of waveguide attenuator and RF coaxial cable at 39 MHz band are 28.04 dB,
and have been set as offset in spectrum analyzer.

4.3 Conducted Spurious

Limit; -13 dBm /4 kHz
Measured Value: See Test Data
Criteria: Pass

4.3.1 Test Procedure
The conducted spurious are measured at the antenna port of the RBS TX in normal operation.

The measurements were done with 3 X 14 MHz multicarriers configuration. Each carrier was
adjusted at the RF output to approximately > +17dBm, which gave a measured total power at the
antenna port of +22dBm maximum.

Measured emissions at the frequencies, which are outside the occupied bandwidth up to 200GHz.

Spectrum
Analyzer

System was configured
as indicated in Figure 1

~~J] Harmonic
Mixer

(Above
50GHz)

Figure — 5 Conducted Spurious measurement setup
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———
—————

Figure —6  Conducted Spurious Setup at Nemko Canada Inc. Laboratories

4.3.2 Test Condition

This document contains Confidential Information of Alcatel.
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Temperature 22°C
Relative Humidity 65 %
Atmospheric Pressure 101 k Pa
Test Location Nemko Canada Inc.
3325 River Road , Ottawa, Ontario K1V 1H2
Test Engineer Glen Westwell
4.3.3 Test Equipment
Cal Equipment Manufacturer | Model Serial No. | Last Cal. | Next Cal.
Cycle
3 Year | Mixer/Antenna Olsen — OML MI9HWA Mar. Mar.
40-60Ghz (H.P.) 15/00 15/03
3 Year | Mixer /Antenna Olsen — OML MI12HWA Mar. Mar.
60-90Ghz (H.P.) 15/00 15/03
3 Year | Mixer / Antenna Olsen — OML MOSHWA Mar. Mar.
90-140Ghz (H.P.) 15/00 15/03
3 Year | Mixer / Antenna Olsen — OML MOSHWA Mar. Mar.
140-220Ghz (H.P.) 15/00 15/03
1 Year | Spectrum Analyzer | Hewlett 8564E May 31/00 | Nov.
Packard 3846A014 30/01
07

4.3.4 Test Data

Test was performed from 30 MHz to 200 GHz.

See Appendix B for test plots.

Note:

The insertion loss of waveguide attenuator and RF coaxial cable has been set as offset in

spectrum analyzer.

This document contains Confidential Information of Alcatel.
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4.4 Radiated Emissions

Limit; -13 dBm /4 kHz
Measured Value: See Test Data
Criteria: Pass

4.4.1 Test Procedure

The measurements were done with 3 X 14 MHz multicarriers configuration. Each carrier was
adjusted at the RF output to approximately >+17dBm, which gave a measured total power at the
antenna port of +22dBm maximum.

The reference level was measured with the vertical polarized 90-degree sector antenna that had a
gain of 21dBi. Once the reference level was defined, the final measurements were taken with the

RBS TX port terminated with a 50 load.

All radiated spurious measurements were taken in semi-anechoic room at a distance of 3, 1 or 0.3
meters in the vertical and horizontal polarization.

The system was setup in maximum configuration as indicated in figure 1.

System was configured

Spectrum
Analyzer

as indicated in Figure 1 Rx
antenna  [~.

~~J] Harmonic
Mixer

(Above
50GHz)

< Distance >
(meters)

Anechoic chamber

Radiated Spurious measurement setup
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Figure—7  Radiated Spurious Setup in a Semi- Anechoic Chamber at Nemko Canada Inc.
Laboratories

This document contains Confidential Information of Alcatel.
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4.4.2 Test Condition
Temperature 22°C
Relative Humidity 65 %
Atmospheric Pressure 101 k Pa
Test Location Nemko Canada Inc.
3325 River Road , Ottawa, Ontario K1V 1H2
Test Engineer Glen Westwell
4.4.3 Test Equipment
CAL EQUIPMENT MANUFACTURER | MODEL SERIAL LAST CAL. | NEXT CAL.
CYCLE
1 Year | Spectrum Analyzer | Hewlett 8564E May 31/00 | Nov.
Packard 3846A014 30/01
07
I Year | Horn Antenna EMCO #1 3115 3132 Dec. Dec.
11/00 11/01
1 Year | Log Periodic EMCO LPA-25 1141 Aug. 3/00 | Aug. 3/01
Antenna 1
3 Year | Diplexer Olsen - OML DPL.26 Mar. Mar 15/03
(H.P) 15/00
3 Year | Mixer/Antenna Olsen — OML MI9HWA Mar. Mar.
40-60Ghz (H.P.) 15/00 15/03
3 Year | Mixer /Antenna Olsen — OML MI12HWA Mar. Mar.
60-90Ghz (H.P.) 15/00 15/03
3 Year | Mixer / Antenna Olsen — OML MOSHWA Mar. Mar.
90-140Ghz (H.P.) 15/00 15/03
3 Year | Mixer / Antenna Olsen — OML MOSHWA Mar. Mar.
140-220Ghz (H.P.) 15/00 15/03
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3 Year | Bilog Antenna Shaftner 2651 Jan. 6/00 | Jan. 6/03
CBL6112
B

NA: Not Applicable
NCR: No Cal Required
COU: CAL On Use

4.4.4 TestData

The spurious emissions were verified from 30MHz to 200 GHz and were below the specification
Limit.
Calculation:
For power of -13 dBm, the Electric field at far field is:
Euym=0B0P,G) /R
Where: Pt: -13 dBm = 50 uW

Gt: Numeric gain of Transmitting Antenna, which is 50ohm load in this
case. G t = 1 when frequency > 1 GHz and G t = 1.64 when frequency < 1 GHz

R: distance between transmitter and receiver.

Then, the limit —13 dBm is equivalent to:

E ym=84.4 dBuV /m @3 meter below 1 GHz
E ym=82.2dBuV /m @3 meter above 1 GHz
E ym=91.8 dBuV /m @1 meter above 1 GHz

E yim=102.3 dBpV /m @0.3 meter above 1 GHz
Due to the reading result in spectrum analyzer is dBuLV, so the actual test result is:
E=V g4+ Af
Where:
V 4B v: reading result
Af: antenna factor, which varies with frequency
E shall be less than the limit of Electric field E y,,, calculated above.
See Appendix C for test plots across 30 MHz to 200 GHz and associated test result.
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4.5  Frequency Stability

Limit;
Measured Value:

Criteria:

+/- 10 ppm
less than +/- 1 ppm

Pass

4.5.1 Test Procedure

For the frequency stability measurements, an external source was used to provide an IF CW to
the radio units. Only the RBS TX and RBS RX were placed in the temperature chamber during
this specific test due to the 7390 shelf will be in a temperature-controlled environment, and can
operate within a range of —10C to +55C.

All measurements were taken according to the method mentioned in the FCC Part 2, where a
reading was taken at every 10° C intervals and the supply voltage was varied to the range of
-38Vdc to -56Vdc.

Note: The BS operates only on DC, therefore the DC supply was varied to show that the
frequency is not affected by voltage fluctuation.

' RBS TX Spectrum
Frequency Generator Bias 100MHz Analyzer
(CW) -Tee ref.
Power .
Supply Bias 100MHz
-Tee ref.
RBS RX
Temperature
Chamber
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Figure — 8 Frequency Stability measurement setup
4.5.2 Test Condition
Temperature 22°C
Relative Humidity 65 %
Atmospheric Pressure 101 k Pa
Test Location Product Integrity Laboratory
Alcatel Canada Inc
600 March Road, Kanata, Ontario, K2K 2E6
Test Engineer Frank Li
Network / Wireless Approvals Specialist
4.5.3 Test Equipment
Instrument Mfr./Model / S/N Calibration
Spectrum Analyzer HP 8564E Last: 2000/08/24
Tool # 9169 Due: 2001/08/24
Frequency Generator HP 83640B Last: 2001/01/19
S/N # 3844A 00761 Due: 2002/01/19
Temperature Chamber Tool # 7263 Last: 2000/09/07

4.5.4 Test Data

Due: 2002/03/07

Nominal DC Supply Voltage to Radio is —48Vdc

Note: An external supply was used to vary the DC source from —38V to —56V.

Temperature
(°C)

Frequency Measured Frequency (kHz)

(kHz)

Tolerance
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Supply voltage Limit
(+/-10ppm)
-48 VDC -40.8 VDC -55.2VDC
-30 39 650 025.7 39 650 025.5 39 650 025.7 <1ppm
-20 39 650 025.7 39 650 025.5 39 650 025.3 <1ppm
-10 39 650 025.5 39 650 025.3 39 650 025.5 <1ppm
0 39 650 025.2 39 650 025.2 39 650 025.2 <1ppm
10 39 650 016.7 39 650 016.7 39 650 016.7 <1ppm
20 39 650 022.0 39 650 022.0 39 650 022.0 <1ppm
30 39 650 020.6 39 650 020.6 39 650 020.6 <1ppm
40 39 650 019.2 39 650 019.2 39650 019.2 <1ppm
50 39 650 018.2 38 650 018.5 39650 018.2 <1ppm
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APPENDIX A: TEST RESULT OF SPECTRAL MASK

A —1: Lower Block (39,300 ~ 39,350 MHz)

¥*ATTEM BdBE LALG 188
FL 1. 8dBm 1684 B~
15 PE RS- Ap-@AL Fl=C SEMHz 38 GHz RBS
1 X 28 MHz carrier
£ f= 39314 MHz
EL QFFSET |' bottom of lower channel
8.0 dB

PP \wm.-hJ \ww ripr et D T R
CEMTER 29. 2Z58GH=z SPAM 2E8. BMHz
FEW 1.B8MHz LUEW 1. B8MH=z SWFP S@. Bms
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#¥ATTEM BdB VAUG 188  MKR —. 7BdBEm
FL 1. 8dBm 1A8d B~ 39. 325 GH=
15: 9 |ps-ehral FIcC SfErHz 38 GHz RBS
1 X 28 MHz carrier
S e f= 39314 MHz
{' ‘\ bottom of lower channel
CEMTER 39. 3250HGH= SPAM 86. BEMH=z
FBW 1.H@MH=z LB 1. E@BMH=z SWP 5@, Bms
¥*ATTEM BdBE LALG 188 MKRE 4. 33dBm
FL 17.5dBm 1A8d B~ 39. 33463GH=
15: B4 RS @R-@AL FIcC =farHz 38 GHz RBS
1 X 28 MHz carrier
] ‘5 f=139336 MHz
|| upper of lower channel
0 FJ J IL1|

MWWWM l"**“'r"“n- i i e
CEMTER 29. 2Z58GH=z SPAM 2E8. BMHz
¥REBEWM 1. B8MH=z LUEW 1. B8MH=z SWFP S@. Bms
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¥ATTEM BdE LALG 16868 MR 3. 82dBm

FL 17.5dEBEm 1A8d B~ 39. 345688 GH=

15. k@ pBS-Bp-Bl FIEC SEMH=Z 38 GHz RBS
1 X 28 MHz carrier
P e et f= 39336 MHz
/r' ‘\ upper of lower channel
O  ——
{ |||I """‘-—-...,_‘_‘__‘_H-‘
\ T
= Ty Ty, |
L on
™,
]

CENTER 39. 345BBGHz SPAM 5B. BEMHz
¥FEI 1. B@MH=z LB 1. B@8MH=z SkP 5@. Bms
¥ATTEM BdE LALG 16868 MER 8. 2¥dBm

FL 17.EBdEm 1A8d B~ 39. 3B8EGH=

16 E5 RBS5-Bp-B1 Fl=C SEMH= 38 GHz RBS
l,“‘ 1 X 14 MHz carrier
l f=139307 MHz
bottom of lower channel

u] P

|
|
/) L\ \

P

-,*.w-mwm»w#‘-"l wa-ﬂp‘mw o
CEMTER 39. 325BGH=z SPAM 288 . BMH=z
¥REW 1.E@MHz ¥UBW 1.E@MHz SWF S58. Bms
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¥ATTEM BdE LALG 16868 MER —. 9@dBm

FL 17.EBdEm 18d B~ 39, 3388 GH=

17: B4 BS-EPAL FloC SlEMHz| 1@Ek 38 GHz RBS
1 X 14 MHz carrier
) , f= 39307 MHz
rp"’"' - -"k‘ bottom of lower channel

I J/ 11" 100kHz RBWY

1 f
F

mmMJ e

CEMTER 39. 2B5EBEGHz SPAM 26@. BEMH=z
¥FEI 18BkH=z ¥UEW 1. B@8MH=z SkP 5@. Bms
¥ATTEM BdE LALG 16868 MER 8. B¥dBm

FL 17. 4dBm 18d B~ 39, 3455GH=

17 7 BS-ERp-E1 FICC SEMH= 38 GHz RBS
ol 1 X 14 MHz carrier
[ f= 39343 MHz
Upper of lower channel

i 41N

A A MR S et ] 1"-,-"--,~T g L Ladmi st 4ot
CEMTER 329.3ZE8GH= SPAM Z86 . ArHz
¥FBM 1. BMH=z ¥UBK 1. BMH=z SWP 58, Bms
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¥ATTEM BdB VAUG 1868 MR —2.43dEm
FEL 17. 4dBm 18d B~ 39. 34348GH=
1 X 14 MHz carrier
c Lo L f=39343 MHz
i o ﬂ“‘"‘h\ upper of lower channel
| “-.
‘1-.l L with 100kHz RBW
R
Rfﬂﬂgwx e

CEMTER 39.245800GH=
¥REW 188kH=z VBW 1BHAkH=z

SPAM 15. BBMH=z
SWP 508, Bms

¥ATTEMN 18dE VALG 1868 MR B. 18dBm
FEL ZZ.E6dBm 16d B 39. 387 5GH=z
e SErMH=
™
]:I FJ v L.'|

N
AN

}

CEMTER 3%9. 3258GH=z
¥REW 1.8MH=z VEBW 1. B@MH=z

SPAM 288 . BMHz
SWP 508, Bms

38 GHz RBS
3 X 14 MHz

for 50 MHz Channel
f1 = 39307 MHz
f2 = 39321 MHz
f3 = 39335 MHz

bottom of lower channel

Boce=12.1 X 3 =36.3 MHz
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¥ATTEMN 18dE VALG 1868 MR B. EBdBm

FL Z22.6dBm 1A8d B~ 39. 3BT EEGH=z
FIcC SEMH= 38 GHz RBS
3 X 14 MHz
i AT
"\f v for 50 MHz Channel
i == v
f1 = 39307 MHz
e __r,f 2 = 39321 MHz
I f3 = 39335 MHz
R
bottom of lower channel
Bocc =121 X 3 =36.3 MHz
CEMTER 39. 387EHAGH= SPAM 5H. BEMH=z
*¥*REIM 1. B8MH=z LB 1. E@BMH=z SWP 5@, Bms

¥ATTEMN 18dE VALG 1868 MERE —28. 87dBm

FL 2.6dBm 1684 B~ 39. Z288BBGH= J—
FICC SEFH=z f 38 GHz RBS
=] 3 X 14 MHz
T ¥
e o for 50 MHz Channel
- or z Channe
D e f1 = 39307 MHz
SARacia i L f2 = 39321 MHz
f3 =39335 MHz
R
bottom of lower channel
Bocec=12.1 X 3 =36.3 MHz
CEMTER 39.2B88EHHAGH=z SPAM 5H. BEMH=z
*¥*REIM 1. B8MH=z LB 1. E@BMH=z SWP 5@, Bms
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¥ATTEM 1G0dE Upus 1688 MER 7. 48dEBm
FL Z22. 4dBm 18d B~ 39 2Z25E0GH=
FHCC SlEMH=z
mvﬁ

—

N

N

-

38 GHz RBS
3 X 14 MHz

for 50 MHz Channel
f1 =39315 MHz
f2 = 39329 MHz
f3 = 39343 MHz

upper of lower channel

Boce=12.1 X 3 =36.3 MHz

CEMTER 3%9. 3258GH=z
¥REW 1.8MH=z

SP

VEBW 1. B@MH=z

AM ZE6 . BMH=z
SWP 508, Bms

¥ATTEM 1EdB LALG 16868 MR —3.432dEm
FL Z22. 4dBm 18d B~ 39, 34388 GH=z
FICT SlEMHz 1EEk
A i B
Nt I e s
7 A ARV B L
\ ‘H‘H"""-H-._
R ] . T
TTFW

CEMTER 39.24300GH=z
¥REW 188kH=z

SPAM 58. BBMHz

VBW 1BHAkH=z

SWP 508, Bms

38 GHz RBS
3 X 14 MHz

for 50 MHz Channel

f1 = 39315 MHz

2 = 39329 MHz

3 = 39343 MHz

upper of lower channel

Boce=12.1 X 3 =36.3 MHz

with 100 kHz RBW
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¥ATTEMN 18dE VALG 1868 MR —28. 93dBm

RFL. <. 4dBm 1A8d B~ 39, 3YEEEGH=z
—— 3 X 14 MHz
""-_._‘_‘_‘_‘-H-
\"-uw — for 50 MHz Channel
] e whﬁ_ﬁ"‘“m or z Channe
=
T | 1= 39315 MHz
o f2 = 39329 MHz
f3 = 39343 MHz
F
upper of lower channel
Bocc = 12.1 X 3 = 36.3 MHz
CEMTER 39. 37EEBEGH=z SPAM 5B@. BEMH=z
¥FEI 1. B@MH=z LB 1. B@8MH=z SkP 5@. Bms

A —2: Middle Block (39,650 ~ 39,700 MHz)

¥ATTEM BdE LALG 16868 MER 5. 17dBm
FL 17.5dEBEm 1A8d B~ 39. BE95GH=
15 E9 BE-Ep-@1 F[CC SjEMHz 38 GHz RBS
1 X 28 MHz carrier
7N f= 39664 MHz
I' hottom of middle channel

[ e e g _,_",;l' 1r-— L T o s b
CEMTER 39 .BE¥VSAGH=z SPAM 286 . @rMH=z
¥FEW 1. @MH=z LUEBW 1. BMH=z SWP 5@. Bms=
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¥ATTEMN B8dEBE
FEL 17.5dBm

VALG 1868

1Bd B

MR S. B8dBm

39. EEZ27Y3GH=

1E.

111

b 5.8

HoB1

FIZC S[ErMHz

/‘M\'ﬂq’&‘“’ﬁmh

Y

f‘,,-"‘
et

CEMTER 39.E7VSEEGH=z
¥REW 1.8MH=z

VEBW 1. B@MH=z

SPAM B8. BBMH=z

SWP 508, Bms

#¥ATTEM BdE LALG 1686 MKR 5. 33dBm

FL 17.5dEm 18d B~ 29. 621 AGHz
16 P RS- -Ap-@AL Fl=C SEMHz

i /1IN

" S
WWWWPJ "‘1 T e T ey

CEMTER 392 . EVSHAGH=z
¥REW 1.8MH=z

VEBW 1. B@MH=z

SPAM 288 . BMHz

SWP 508, Bms

38 GHz RBS

1 X 28 MHz carrier

f= 39664 MHz

bottom of middle channel

38 GHz RBS

1 X 28 MHz carrier

f= 39686 MHz

uppper of middle channel
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¥ATTEM BdE LALG 16868 MER 5. 32dBm
FL 17.5dEBEm 18d B~ 39. BB5EY GH=
16. p9 RS- -Ap-@AL FIEC SEMH=Z 38 GHz RBS
e 1 X 28 MHz carrier
frm e e bl LT
il N f= 39686 MHz
/I‘ \ upper of middle channel
O 1‘11""'1-..%1_“_‘1‘_‘1
\ N

R S,

CEMTER 39. B95HBAGH=z SPAM 5B@. BEMH=z

¥FEI 1. B@MH=z LB 1. B@8MH=z SkP 5@. Bms
¥ATTEM BdE LALG 16868 MERE 7. B32dBm

FL 17. ZdBm 18d B~ 39. BE5EGH=

17. B2 B ap-s@Al Fl=C SEMH= 38 GHz RBS
lr‘"' 1 X 14 MHz carrier
1 f= 39657 MHz
bottom of middle hand

]:l /FJ L\\

[Ty N N— 1"':"‘. ety S uey

CEMTER 39.B67EHAGH=z SPAM 2606 . BMH=z

¥FEI 1. B@MH=z LB 1. B@8MH=z SkP 5@. Bms
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¥ATTEM BdE LALG 16868 MER —29. 97dBm
FL —1@.2dBm 1A8d B~ 39, BEE5EEGH=
17-B7 Bo-aplel FIcC SfarHz| 1agk 38 GHz RBS
1 X 14 MHz carrier
f= 39657 MHz
L el ""N"*‘h\\ hottom of middle band
I / \ with 100kHz RBW
1 )‘
1 \l‘l. |,
P AW
F
CEMTER 39. BE55EBAGHz SPAM 26@. BEMH=z
¥FEI 18BkH=z LB 18@8kH=z SkP 5@. Bms
¥ATTEM BdE LALG 16868 MER 7. F7dBm
FL 17.EBdEm 1A8d B~ 39, B9E5GH=
17 @l ME-EHHR-E1 Fl=C SEMHz 38 GHz RBS
1| 1 X 14 MHz carrier
f= 39693 MHz
) X upper of middle channel
] /r \\
/N
R ‘||1|I
Saun gt BURR R et L -t 'l"ﬁrm-n oo i =Tt ety
CEMTER 39.B67EHAGH=z SPAM 2606 . BMH=z
¥FEI 1. B@MH=z LB 1. B@8MH=z SkP 5@. Bms
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¥*ATTEM BdBE LALG 188 MKRE —2.57dBm
FL 17.GBdBm 1A8d B~ 39 . B9 35GH=
17: BB M5 -HBE-H1 38 GHz RBS
1 X 14 MHz carrier
ttghy BPRETT VA f= 39693 MHz
M""\i upper of middle channel
D 'l\ with 100kHz RBW
" L
v .V%
CEMTER 39.B696HHAGH= SPAM 15. BEMH=z
*¥REBEMW 188kH= LWBW 188kH= SWP 5@, Bms
¥*ATTEM 1B8dB LALG 188 MKRE &.BHdBm
FL 2Z22. 1dBm 1A8d B~ 39. BY1HGH=
f|=C S[ErHz 38 GHz RBS
3 X 14 MHz
A
‘l[ ] for 50 MHz Channel
o A | N f1 = 39657 MHz
f2 = 39671 MHz
/_,r"' Lh \ f3 = 39685 MHz
R
LR P, pystrmmvrbsatmarstird [ottom of middle channel
Bocc =121 X 3 =36.3 MHz
CEMTER 39.BETYSEAGH= SPAMN 368 . BMH=z
*¥*REIM 1. B8MH=z LB 1. E@BMH=z SWP 5@, Bms
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¥ATTEM 1EdB LALG 16868 MERE 7. BEBdBm
FL 22. 1dBEm 1A8d B~ 39, BE7EHEGH=
FiCZ SlErMH=z
L
fﬂ"”"‘“*\vw ”“"’mvf’
o ——
[—" J
F —

CEMTER 39.ES57YEEGH=
¥REW 1.8MH=z

VEBW 1. B@MH=z

SPAM 58. BBMHz
SWP 508, Bms

¥ATTEMN 18dE LUAalG 328 MERE —28. 48d Bm
FEL Z.1dBm 18d B~ 39. E3EBBAGH=
FIZC S[ErMHz f
#F#EH
..---"'"Frrr
— ] |
rﬁf#ﬂ# *Hﬂvpum+wmh)
D e
UL L
F

CEMTER 39. E200HAGH=
¥REW 1.8MH=z

VEBW 1. B@MH=z

SPAM 58. BBMHz
SWP 508, Bms

38 GHz RBS
3 X 14 MHz

for 50 MHz Channel
f1 = 39657 MHz
f2 = 39671 MHz
f3 = 39685 MHz

bottom of middle channel

Boce=12.1 X 3 =36.3 MHz

38 GHz RBS
3 X 14 MHz

for 50 MHz Channel
f1 = 39657 MHz
f2 = 39671 MHz
f3 = 39685 MHz

bottom of middle channel

Boce=12.1 X 3 =36.3 MHz
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¥ATTEM 1B8dB VAUG 1868 MR E. BE¥dBm
FEL Z2Z.5dBm 18d B~ 39. BEY395GH=z
rjeC SErHz 38 GHz RBS
3 X 14 MHz
AT
]‘ for 50 MHz Channel
0 FJ IL1|
/ \ f1 = 39665 MHz
f2 = 39679 MHz
/_; h\\ f3 = 39693MHz
R
SRS EEN N T tostvariban e s upper of middle channel
Bocc=12.1 X 3 = 36.3 MHz
CEMTER 329.67EBGH= SPAM Z86 . ArHz
¥FBM 1. BMH=z VEW 1.8MH=z SWP 58, Bms

¥ATTEMN 18dE VALG 1868 MR —2.17dEm

FL Z22.5dEBEm 1A8d B~ 39 . B93T75GH=
FICT GEMHz{ 186k 38 GHz RBS
3 X 14 MHz
for 50 MHz Channel
N P i pr et
f1 = 39665 MHz
\]'H[I \ f \"““ f2 = 39679 MHz
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R P ~
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CEMTER 39.E930HGH= SPAM 58. BBMHz
¥REW 188kH=z VBW 1BHAkH=z SWP 508, Bms
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¥ATTEMN 18dE VALG 1868 MERE —23. 58d Bm

EL =%, 5dBm 18d B~ 39. F1875GH=
FIZC S[ErMHz 38 GHz RBS
\R H‘“‘"mxa 3 X 14 MHz
e e e~ for 50 MHz Channel
o -“""\'-'H. bl = Y
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2 = 39679 MHz
3 = 39693 MHz
R
upper of middle channel
Bocc=12.1 X 3 = 36.3 MHz
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¥FBM 1. BMH=z VEW 1.8MH=z SWP 58, Bms

A — 3: Higher Block (39,950 ~ 40,000 MHz)

¥ATTEM @dE VAU G 1688 MR 5. B3dBm
FL 1¥. Z2dBEm 18d B~ 39. 9EEBGH=
1B [z BSrsBpr@l e SEMHz 38 GHz RBS
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™ f = 39964 MHz
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] 4 y
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/| \
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R 4 LlLk
L I S sty S WSS PN AR
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¥ATTEM @dE VAU G 1688 MR 4. 87dBm
FL 1¥. Z2dBEm 18d B~ 39, 9627 3GH=
16: l5 |BS-ap-@Al FIEC SEMH=Z 38 GHz RBS
v 1 X 28 MHz carrier
2T f= 39964 MHz
x ‘H bottom of higher channel
R P

CEMTER 39.97V50EGH=z

¥REW 1.8MH=z
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SPAM B8. BBMH=z
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upper of higher channel
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17 E@ BE-ER-E1 F[CC SjEMHz 38 GHz RBS
F‘ 1 X 14 MHz carrier
\ f= 39957 MH=z
bottom of higher channel

" R

PO PV RO JUPOpe e A R RN S
CENTER 39.97S8GHz SPAN 380 . BMHz
#¥REW 1. OMHz UBW 1. @MHz SWP 5@. Bms

This document contains Confidential Information of Alcatel.



Alcatel Canada Inc. 59ET0032

Issued Version 1.0 Last Revised: 2001.09.24 Page 49 of 77
¥ATTEMN BdBE VALG 18A MKR —. B7dBm
RL 17. 3dBm 1Ad B~ 39, 9539AGH=z
17 B2 Bs-eht@l FICC EEMHz] 186k 38 GHz RBS

1 X 14 MHz carrier

S . . ne = 39957 MHz
bottom of higher channel

with 100 kHz RBW

..I"w w T
CEMTER 39.39525@GH=z SPAM 15. BEMH=
¥FEI 18BkH=z LB 18@8kH=z SkP 5@. Bms
¥ATTEM BdE LALG 16868 MR 2. B32dBm
FL 17. ZdBm 18d B~ 39, 993 @GH=
17: B9 PBs-s@p-@al1 F[CC SjEMHz 38 GHz RBS
'*1| 1 X 14 MHz carrier
I f=39993 MHz
upper of higher channel
]:I /FJ L\\
R |
'1
B R e e L L 1Lb!l-;‘_-- PN EUWI FEEIRITE PN S
CEMTER 39.975@AGH=z SPAM 2606 . BMH=z
FEI 1. B@MH=z LB 1. B@8MH=z SkP 5@. Bms
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¥*ATTEM BdBE LALG 188 MKRE —2.47dBm
FL 17. 2dBm 1A8d B~ 39. 99283 GH=
183 B3 M5 -HBE-H1 FICC SlEMHz) 1HBK 38 GHz RBS
1 X 14 MHz carrier
heoweincdi I f=39993 MHz
il *"'\q“ﬂ upper of higher channel
O 'L.\ with 100kHz RBWY
" |
Py .
¥ I
VAN

CEMTER 39.29998H0GH=z SPAM 15. BBMH=z
¥REW 188kH=z VBW 1BHAkH=z SWP 508, Bms

¥ATTEMN 18dE VALG 1868 MR &. 833dBm

FL ZZ.5dBm 18d B~ 39, 97 1H8GH=
e SEMHz 38 GHz RBS
3 X 14 MHz
i i)
\[ ||' \ for 50 MHz Channel
s /' [ ‘\ f1 = 39957 MHz
f2 = 39971 MHz
/,r’ L~\,‘ \ f3 = 39985 MHz
R \1\.
R R dmeisrute ity marauta e hottom of higher channel

Boce=12.1 X 3 =36.3 MHz

CEMTER 3%2.9¥58GH=z SPAM 288 . BMHz
¥REW 1.8MH=z VEBW 1. B@MH=z SWP 508, Bms
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¥ATTEMN 18dE VALG 1868 MR 7. B8dBm

FEL Z2Z.5dBm 18d B~ 39. 95E33GH=
3 X 14 MHz
o f !‘I Y /./4"
for 50 MHz Channel
D B/ Y,
) i
= Y = s
Lapnters 3 = 39985 MHz
R
bottom of higher channel
Bocc=12.1 X 3 = 36.3 MHz
CEMTER 29.3957EBGH=z SPAM 5@, BArMH=z
¥FBM 1. BMH=z VEW 1.8MH=z SWP 58, Bms

¥ATTEMN 18dE VALG 1868 MERE —27. 17dBm

FL Z.5dBEm 18d B~ 39. 931 33GH=
FloC SlErMHz ,_J/ 18 GHz RBS
3 X 14 MHz
_rr._'_,.-—""r'-rr'-.
,_,..-rr""""f:f I I for 50 MHz Channel
O e
R e f1 = 39957 MHz
f2 = 39971 MHz
3 = 39985 MHz
-
bottom of higher channel
Bocec =121 X 3 =36.3 MHz
CEMTER 29.92Z8@AGHz SPAM BB, BEMHz
¥REBEWM 1. B8MH=z LUEW 1. B8MH=z SWFP S@. Bms
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¥ATTEM 1B8dB VAUG 1868 MR 2. B8dBm
REL 2Zz. 2dBm 18d B~ 39. 9¥E5GHz
rjeC SErHz 38 GHz RBS
3 X 14 MHz
Tl
]‘ for 50 MHz Channel
0 FJ IL1|
\ f1 = 39965 MHz
f2 = 39979 MHz
/ r ‘r\\ f3 = 39993 MHz
R /
S SULE NI RS R tatedigreniad  Upper of higher channel
Bocc=12.1 X 3 = 36.3 MHz
CEMTER 329.97EB8GH=z SPAM Z86 . ArHz
¥FBM 1. BMH=z VEW 1.8MH=z SWP 58, Bms

¥ATTEMN 18dE VALG 1868 MR —3.53dEm

FL ZZ. 3dBEm 18d B~ 39, 99388 GH=
Flo€ SlEMH=z) 1@Ek 38 GHz RBS
3 X 14 MHz
r— for 50 MHz Channel
O P N s i ¥
\ \/ \ 1 = 39965 MHz
M{ = 2 = 39979 MHz
\ ] 3 = 39993 MHz
R L ek ]
W upper of higher channel
Bocc=12.1 X 3 = 36.3 MHz
with 100 kHz RBWY
CEMTER 329.9938HAGH=z SPAM 5B, B@MH=z
¥FEW 18@kH=z LUEBW 1@8kH=z SWP 5@. Bms=
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APPENDIX B: TEST RESULT OF CONDUCTED SPURIOUS

ATTEM Z8dE
FEL Z4.28dBm 18d B~
COMDUCTED SPURIOUS
O/F PWR 24.8 dBm
DISPLAY LIME -13dBm
R

I e e v AW i S

START Z8MH=z STOF 58. 8BGHz
¥REW 18kH=z VBW 1B@kH=z SWP 1. 3ksec

Note: The signal in the spectrum is the operating carriers
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CL 33.9dBE
FEL Z4.8dBm 1Ad B~

COMDUCTED SPURIOUS
&0-75 GHZ

O/F PWR 24.8 dBm

DISPLAY LIME -13 dBm

START 58 . 88GH=z STOF 75. BBGH=z
¥REW 18kH=z VBW 1B@kH=z SWP B3dsec
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CL 4B8.7dB
RL 31. BdEBm 18dB~

COMDUCTED SPURIOUS
75-110 GHZ

O/F PWR 24.8 dBm

DISPLAY LIME -13 dBm

R
e i s, YN P PR Y I TRRrTE S T ——
START ¥5.@EGH=z STOF 118 . BEGH=z
¥FEW 1B8kH=z VB 18kH=z SWP BE8B=zec
CL 43 ZdB
FL 34. 1dBEm 18d B~
SFURIOUS CONDUCTED
110 T 140 GHZ
o/F PYWH 24.58 dBm
display line -13 Db
R
R A T A o A PN
+
START 118. BEAGH=z STOFP 14@. BEGH=z
¥FEW 1B8kH=z VB 18kH=z SWP ¥EB=zec
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CL 38.8dEB
FEL ZB8. 3dBm 18d B~
CONDUCTED SPURIDUS
140-200 GHZ
O/F PYWH 24.58 dBm
DISFLAY LIME -13 dBm
R
AU S o AP A YA A AN A Y
+
START 1408 BEAGH=z STORP 2268, BBGH=z
¥FBIMW 18kH=z VEW 1B8kH=z SWP Z. Bksec
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APPENDIX C: TEST RESULT OF RADIATED EMISSIONS
¥ATTEM BdB MR 42 17FdEp W
FEL 98. adBplJ) 18d B~ 73, 7MH=z
BASE RADIO
YERTICAL
BICOMICAL 1
JUNE 25/01
i
A
W™ | I
. AT 4
' ]
LA Ll A

START 38. BMH=z STOF 288. BMHz
¥REW 18kH=z VBW 1B@kH=z SWP B.8d=zec

3 Meter Below 1GHz

Limit = 84.4 dBuV/m
RBW Correction Factor = 4dB
Peak Emission = 42.2

Af=175
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBpVvV Margin (dB)
422 7.5 -4 45.7 84.4 38.7
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¥ATTEM BdB MR 25 BAdER WY

FEL 98. adBplJ) 18d B~ 85, 4MH=z
BASD RADIO
HORIZOMNTAL
BICOMICAL 1
JUNE 25/01

A
b rt T I " P
A Iy | T

START 38. BMH=z STOF 288. BMHz
¥REW 18kH=z VBW 1B@kH=z SWP B.8d=zec

3 Meter Below 1GHz

Limit = 84.4 dBuV/m
RBW Correction Factor = 4dB
Peak Emission = 35.0

Af=72
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
35.0 7.2 -4 38.2 84.4 46.2

This document contains Confidential Information of Alcatel.




Alcatel Canada Inc. 59ET0032
Issued Version 1.0 Last Revised: 2001.09.24 Page 59 of 77
¥*ATTEM BdBE MR 21 . 5S@AdEp
FEL 98. adBplJ) 1A8d B~ 525 . Z2MH=z
BASE RADIO
YERTICAL
3 METER
JUNE 25401
s
%M T TN IR SRR N PPN
START 388 . BMH=z STOP 1. BEEERGH=z
*¥FBW 10kH=z LB 1B8kH= SWP 18. b=sac
3 Meter Below 1GHz
Limit = 84.4 dBuV/m
RBW Correction Factor = 4dB
Peak Emission =21.5
Af=19.0
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
21.5 19.0 -4 36.5 84.4 479
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¥*ATTEM BdBE MR 29 . BEFdEp W
FEL 98. adBplJ) 1A8d B~ 526 . 3MH=z
BASE RADIO
HORIZOMTAL
3 METER
JUME 2501
| [
Wm%xﬂm ool N
START 388 . BMH=z STOP 1. BEEERGH=z
*¥FBW 10kH=z LB 1B8kH= SWP 18. b=sac
3 Meter Below 1GHz
Limit = 84.4 dBuV/m
RBW Correction Factor = 4dB
Peak Emission = 29.7
Af=19.0
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
29.7 19.0 -4 44.7 84.4 39.7
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¥*ATTEM BdBE
FEL 98. adBplJ) 1684 B~
BASE RADIO
YERTICAL
3 METER
JUINE 25001
il PPN P £ M Mk
START 1. BEBGH= STOP 18. BBGH=
*¥FBW 10kH=z LB 1B8kH= SWP 43d=sec
3 Meter Above 1GHz
Limit = 82.2 dBuV/m
RBW Correction Factor = 4dB
Peak Emission = 15 dBuV
Af=44.6 Maximum
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
15.0 44.6 -4 55.6 82.2 26.6
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¥ATTEM @dE
FEL 98. adBplJ) 18d B~
BASE RADIC
HORIZOMTAL
3 METER
JUNE 26/01
WL . B T P e ndN Wik ifhonbcin
START 1. BAGH=z STOF 18. BAGH=z
¥FEW 1B8kH=z VB 18kH=z SWP 43B8=zec
3 METER ABOVE 1GHZ
Limit = 82.2 dBuV/m
RBW Correction Factor = 4dB
Peak Emission = 15 dBuV
Af=44.6 Maximum
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
15.0 44.6 -4 55.6 82.2 26.6
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¥ATTEM @dE
FEL 98. adBplJ) 18d B~
BASE RADIC
WERTICAL
3 METER
JUNE 26/01
I
MMMWMMW [t
START 18.  BEBEAGH=z STOFP Z6. GEBEGH=z
¥FEW 1B8kH=z VB 18kH=z SWP ZZB=zec
3 METER ABOVE 1GHZ
Limit = 82.2 dBuV/m
RBW Correction Factor = 4dB
Peak Emission =21 dBuV
Af=40.7 Maximum
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
21.0 40.7 -4 57.7 82.2 24.5
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¥ATTEM @dE
FEL 98. adBplJ) 18d B~
BASE RADIO
HORIZOMTAL
3 METER
JUNE 25/
- m#ﬁr“‘q
WMMWMMW
START 18.  BEBEAGH=z STOFP Z6. GEBEGH=z
¥FEW 1B8kH=z VB 18kH=z SWP ZZB=zec
3 Meter Above 1GHz
Limit = 82.2 dBuV/m
RBW Correction Factor = 4dB
Peak Emission =21 dBuV
Af=40.7 Maximum
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
21.0 40.7 -4 57.7 82.2 24.5
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¥ATTEM BdB
FL 298. AdBpl) 1Ad B~
BASE RADIO
YERTICAL
1 METER
JUNE 25/01

H-F" T e 7 7 P T e S
e TF RLTLE LR

START ZE.E5BGH=z STOF 48, BEBGH=z
¥REBW 1B8kH=z LEW 1@kHz SWF Z24B=zec

1 Meter Above 1GHz

Limit =91.8 dBuV/m
RBW Correction Factor = 4dB

Peak Emission =23

Af=44.2 Maximum

Peak Emissions Level

Reading Af RBW Corr. Result Limit dBuV Margin (dB)

23.0 44.2 -4 63.2 91.8
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¥*ATTEM BdBE
FEL 98. adBplJ) 1A8d B~
BASE RADIO
HORIZOMNTAL
1 METER
JUINE 25001
Jm N — ks Y -
ko T S
START Z26.58GH= STOP 48. BEGH=
*¥FBW 10kH=z LB 1B8kH= SWP 34d=sec
1 Meter Above 1GHz
Limit =91.8 dBuV/m
RBW Correction Factor = 4dB
Peak Emission = 23
Af =442 Maximum
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
23.0 44.2 -4 63.2 91.8 28.6
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CL 38.4dB
FL 98. 4dBpl) 1Ad B~
BASE RADIO
YERTICAL
1 METER
JUNE 25/01

START 48 . 8BGH=z STOF B8. BBGH=z
¥REW 18kH=z VBW 1B@kH=z SWP SBdsec

1 Meter Above 1GHz

Limit =91.8 dBuV/m
RBW Correction Factor = 4dB

Peak Emission = 30

Af=40.6
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
30.0 40.6 -4 66.6 91.8 25.2
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L 38 . 4dE
FEL 968. 4dBplJ 1A8d B~
BASE RADIO
HORIZOMNTAL
1 WMETER
JUMNE 25401
ot MMWW PR WO e T e
+
STRART 4@ . BEGH=z STOP BB. BEGH=
¥FEI 1B8kH=z LB 1B@8kH=z ShP SBl@zeac
1 Meter Above 1GHz
Limit =91.8 dBuV/m
RBW Correction Factor = 4dB
Peak Emission = 30
Af=40.6
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
30.0 40.6 -4 66.6 91.8 25.2
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L 37 .7dB
RL 9%.7dBpl) 1A8d B~
BASE RADIO
YERTICAL
1 METER
JUINE 25001
B D" P TR PUNPR I
+
START BB .EBEGH= STOP 9@. BEGH=
*¥FBW 10kH=z LB 1B8kH= SWP TSH=ec

1 Meter Above 1GHz

Limit =91.8 dBuV/m
RBW Correction Factor = 4dB

Peak Emission = 30

Af=44.6
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
30.0 44.6 -4 70.6 91.8
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L 37 .7dB
RL 9%.7dBpl) 1A8d B~
BASE RADIO
HORIZOMTAL
1 METER
JUNE 25401
LT T R T WWWWWMW
+
START BB .EBEGH= STOP 9@. BEGH=
*¥FBW 10kH=z LB 1B8kH= SWP TSH=ec
1 Meter Above 1GHz
Limit =91.8 dBuV/m
RBW Correction Factor = 4dB
Peak Emission = 30
Af=44.6
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
30 44.6 -4 70.6 91.8 21.2

This document contains Confidential Information of Alcatel.




Alcatel Canada Inc.
Issued Version 1.0 Last Revised: 2001.09.24

59ET0032
Page 71 of 77

CL 43. 2dB
REL 1@3. Z2dBpl) 16d B

lM'M' wh-ﬂf .'\I'A“‘U'PL'"\FH"I#\‘T 'rl.l""'f'l'f WW"\V-L}VJ .W'I'H"I - H

START 28 . 88GH=z STOF 148 . 88GH=z
¥REW 18kH=z VBW 1B@kH=z SWP 1. 3ksec

1 Meter Above 1GHz

Limit =91.8 dBuV/m
RBW Correction Factor = 4dB

Peak Emission = 45

BASE RADIO
1 METER
HORIZOMTAL
JUME 25/01

Af=48.6
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
45.0 48.6 -4 89.6 91.8 2.2
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CL 43.ZdB
FL 183. ZdBpU 1Ad B~
BASE RADIO
1 METER
HORINZOMTAL
JUNE 25/01

lM'M' wh-ﬂf .'\I'A“‘U'PL'"\FH"I#\‘T 'rl.l""'f'l'f WW"\V-L}VJ .W'I'H"I - H

START 28 . 88GH=z STOF 148 . 88GH=z
¥REW 18kH=z VBW 1B@kH=z SWP 1. 3ksec

1 Meter Above 1GHz

Limit =91.8 dBuV/m
RBW Correction Factor = 4dB

Peak Emission = 45

Af=48.6
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
45.0 48.6 -4 89.6 91.8 2.2
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CL 28.8dE
RL 968. 8dBpl 1Ad B~
BASE RADIO
YERTICAL
0.3 METER
JUNE 25/01
At oA op L i L] P X
LB AT I TER el e ]
START 148 BAGHz STOP 288 . BEGH=z
¥REW 18kHz UBW 18kHz SWP 1.Sksec

0.3 Meter Above 1GHz

Limit = 102.3 dBuV/m
RBW Correction Factor = 4dB

Peak Emission = 33

Af=52.0
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
33.0 52.0 -4 81.0 102.3 21.3
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CL 38.8dEB
FEL 98. adBplJ) 18d B~
BASE RADIO
HORIZOMNTAL
0.3 METER
JUNE 25/01
A LR i i el e VT v R
START 1408 BEAGH=z STOP 2868 . BBGH=z
¥FBIMW 18kH=z VEW 1B8kH=z SWP 1. Eksec

0.3 Meter Above 1GHz

Limit = 102.3 dBuV/m
RBW Correction Factor = 4dB

Peak Emission = 33

Af=52.0
Peak Emissions Level
Reading Af RBW Corr. Result Limit dBuV Margin (dB)
33.0 52.0 -4 81.0 102.3 21.3
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